XERRICCDHAZTZE R BTAICED TICEBRL TS W,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

™

P =3 DST readyset (with KT-06)

£

XY FF > AEHAAE
MAINTENANCE MANUAL

1:10 Scale Icy
Radio Controlled .18 Engine Powered 4WD Stadium Truck THE FULEST RADIO CONTROL WOPELS

4 ™\

OFRITAI TBICFHBELTHD £T, AVTFYAP/—Y DTIHBRDIRIC OA VT F Y APIN—YKIMYT ZBBIE, EXAPEREELIBRVES
SEICLTLEE W, XUTFYAPHEITORNENL AR, BELKS ICREMITTLREE W,
DERFEES U < [FSE I —BXEZ TREAVGDE LT,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chassis ... En cas de perte, les remplacer immédiatement.

modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucion de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la

\ hora de cambiar algun repuesto.

J
MUBWROO, FEAMAEEEET 2158H% D EF, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZARILTE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso

© Copyright 2009 KYOSHO CORPORATION /2 4 Wi & i 5L

31097T2-MMO1




fic %2 2 %%/ ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

B+ RZ0/8— (K Y
Phillips Screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

MHIZITICHERTER

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

N ESIUARVF
Needle Nose Pliers
Flachzange

Pinces plates
Alicates de punta fina

p
FvyMNA>TWBIE
TOOLS INCLUDED
GELIEFERTE WERKZEUGE
OUTILS FOURNIS

—F )

= [

FRITZIEORIRWCIE. +ERLTLEE W,
CAUTION: Handle tools carefully!
- WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
X IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

Bhyy—F147
Sharp Hobby Knife
Scharfes Bastelmesser

Cutter
. Cuchilla de Hobby

(/777777 e

VA
V m=y

Awl
HERRAMIENTAS INCLUIDAS S‘p,)vitzahle = >
WAL >YF (1.5mm, 2mm, 2.5mm, 5mm) Eﬁl:fg:
Hex wrenches (1.5mm, 2mm, 2.5mm, 5mm) W=y /\—
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 5mm) Wire Cutters T
Clé allen (1.5mm, 2mm, 2.5mm, 5mm) Seitenschneider \‘J~ H/\Y=3
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm) Pince coupante Scissors
Alicate cortacables Schere @
1.5mm Q Ciseaux %
R X T T Tijera ©
2mm J N SRR :
v Lo@vusan) :
2.5mm +  Screw Cement L A
5mm | ¢ Schraubensicherung P .
I ¢ Freinfilet HE = .
. Fijatornillos ] LY, .
B+FLYF (K) : el + L QP F A T T WYY —T— .
Cross Wrench : No.94402 |*""| 3 % sp KNIFE EDGE REAMER <:|D :
Kreuzschlussel D . M .
Clé en croix *eescscsscscscscnces s ; REIBAHLE No.36219 ¢
Live de cruz e eeeeee———————nnnniiIIIIIIIINTT D ALESOIR SPECIAL ' :
T ]| iKyosHo 2~ v lol— : } HERRAMIENTA TALADRO CARROCERIA
i + KYOSHO Special Glue ¢ ¢ TRNINAET, BE ~ 15mmORBIFHTEZTETT, o
@7Z7LryFELT : | + * Noneed to pre-drilll Drills neat 1 ~ 15mm holes directly!
FERTEET, s BimEERA * ¢ UnerlaBlich, niitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm &
Can be used as plug wrench. L < Instant Glue + ¢ Lécher, einfach und sauber! .
Krezenschluessel B _ « Sekundenkleber ¢ ¢ Unmust! Permet de faire des trous de 1 ~ 15mm :
Peut-étre utilisé comme clé a bougie. + Colle cyanoacrylate ¢ ¢ sans effort! Idéal pour les carrosseries. :
9 Puede utilizarse como llave de bujias ) ¢ Pegamento instantaneo : + Perfora agujeros desde 1 a 15mm. .

fH3Z TETOER (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

HIZTORICTRDOZ EITERBL TS,

O OBIBEE Fb. WEEERT B, 1. g%ﬁg
O NORBEEREN BB, - INLRLRARARY
KF—TRB. REABNE LIS, BEVRHOIR /g ﬂmmmww ‘ Bon
FEREAN St T —H—MERE FTTEELLES W, )7 ‘ Correcto
O BIRDTOY A ZERBEZ V&S CT 2o B
EBEIC L CHRBLENSETC 3, /7
OTPLREMH D E=(E + - - //// Wrong
- N R O I [E YT
,’fzn?;‘_?gg?b E< TCHEHBIBEESINDETHHT \ Falsch
LU, BRATHT 2 THDZEEINE, = Mauvais
B<BDET, Mal

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
lhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Ihrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@®Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



Ow>

N THRIDER

(2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

SMEAE DR

How to read the instruction manual:

: COEBTHMY T2 RE L E DB,
IR AR RYE. ERE
P FY FROTBRIE. EREERWTF—

No. WM SNTWET, ART/IK\—V%E
BATBZRIEF—No.ZSBULTLEE W,

EBERTREZLL DY —IHIMEHRINT

WEF, Y—7ITERL TRITZED
TLEE W, Y= DFHAEIFE, &R—Y
DTIEHHFRT,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu bau-

ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der Bauanlei-

tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

So funktioniert die Bauanleitung:
Comment lire les instruction:
Como leer el manual de instrucciones:

( FRERBI

( Exemple Beispiel

Example )
Ejemplo )

1 70Y kAN 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera x

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

C:

=)

Numeéro de la plage de montage et le nom de
la piece a assembler.

Numéro de référence de la piece, nom, illust-
ration en grandeur réelle et quantité utilisée.

Toutes les pieces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numeéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el numero del Paso y la Parte a ser
montada.

: Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen
identificadas por un numero. Para
comprarlas por separado,
mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos
simbolos.

Téngalos en cuenta durante el montaje.

SEAEICEDNhTWEY—7

ER U THEIZI TS

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BEEERITEET %,

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

‘ JTLREBRITEEY %,
Apply rubber type glue.
(TERS  Gummikieber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TV REED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

palll:- YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Symbols used throughout the instruction manual, comprise:

¥4 N

Y @ =

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

EARU &L SICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

RAZEHY 8T %,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'exces.

Corte el sobrante.

RIS,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

XIOAY I HZES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Clzhy k92,

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

v BEEEELELE AN

Ensure smooth, non-hinding movement when assembling.

’ Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

o
!

10) ESOIBICHEIT 3,
) Assemble in the specified order.
Vs
©) In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefaladas.

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafo real.

= N




1 77 %% / Differential / Gear Differential
Différentiel / Diferencial

19 (v —m)
(For center)

(Mitte)

(Central)

70V 8/UVH)
For front and rear)

( .
(
(vorn & hinten)
(Pour l'avant et l'arriere)
(Delantero y Trasero
1
N

)
@

(Pour le centre)

(tvo—m) dH
(For center)

(Mitte)

(Pour le centre)
(Central)

ZOvh~/YUVH
X2 For front and rear
vorn & hinten

Pour l'avant et 'arriére
Delantero y Trasero

5 —H
X 1 For center
Mitte

Pour le centre
Central

(Z7avy k/UYVH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

(16)2.6x12mm(TP F/H)

(16)2.6x12mm(TP F/H)

(Zay ~/UYH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

(Ev%—H
(For center
(Mitte
(Pour le centre
(Central
(i 12x18x4mm RF U2
Ball Bearing
Kugellager
Roulements a billes
Rodamiento 2.6x12mm(TP F/H)
fffffff 6
) ®4x10mm ¥ L
@o V> Ps Shim
O-ring PS Unterlegscheibe
O-Ring P5 Rondelle de callage

Joint thorique P5
Junta Térica P5

Arandela
,,,,,,,,,,,,,,,, 6

B)5x10mm ¥ L

(92 x 10.8mm £~ Shim
Pin Unterlegscheibe
Stift Rondelle de callage

Axe 2x10.8mm
Pasador

Arandela
,,,,,,,,,,,,,,,, 6

®4x27mm V¥ 7~

Shaft
Welle
Axe 4x27mm
Eje 4x27mm

(192.6 x 12mm TPH S E X

TP F/H Screw

SK Treibschraube

Vis TP F/H 2.6x12mm
Tornillo 2.6x12mm TP F/H

@F7Ya1vh (GASZEWPEEPIN
Differential Shaft Differential Shaft
Welle Differential Welle Differential
Noix de cardan Noix de cardan
Salida diferencial Salida diferencial

—F3,

#®12x15x0.2mm ¥ A
Shim
Unterlegscheibe
Rondelle de callage
Arandela

TYRERS, X2 2ty MBEIZTS (),

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.

Aplicar grasa. Repita las veces sefialadas.




FY 7Ry ¥ X / Gearbox / Getriebegehduse
Carter de différentiel / Caja de transmision

(02 x10.8mm £~ i®5x 10mm X7 U >
Pin Ball Bearing
Stift Kugellager
Axe 2x10.8mm Roulements a billes
Pasador Rodamiento

(195 x8mm X7 U
Ball Bearing
Kugellager
Roulements a billes

> U
Cross section
Querschnitt
Vue de coupe
Vista lateral

3 FY 7R ¥ X / Gearbox / Getriebegehduse
Carter de différentiel / Caja de transmision

(Zavy ~/UYH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

2.6x12mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x12mm
Tornillo 2.6x12mm TP

2.6x12mm(TP)

Zavk/U¥A
X2 For front and rear
vorn & hinten

Pour 'avant et l'arriere
Delantero y Trasero

2.6x12mm(TP)

TR ERD, 2 2ty MEIZTS (B,

Apply grease. X Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.

Aplicar grasa.

Repita las veces sefialadas.




4 FY R o X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\\\ww- —————————————————— 2

TvIEY
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

> AR
Holes for mounting.
Diese Bohrungen
verwenden
Trous pour le montage.
Aguijeros a utilizar.

3x10mm(TP)

5 70y KFYRy T X/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmisién Delantera

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 4

@9)5.8mm EOR—/L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® O

> AR
Holes for mounting.
Diese Bohrungen
verwenden
Trous pour le montage.
Aguijeros a utilizar.

3x12mm(TP)

3x12mm(TP)

¥ F Ry ¥ X/ Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

3x15mm TPE X @95.8mm EOR—IL > BUfS R
TP Screw Pillow Ball Holes for mounting.
LK Treibschr Kugelschraube Diese Bohrungen verwenden
Vis TP 3x15mm Rotule 5.8mm Trous pour le montage.

Tornillo 3x15mm TP Rétula 5.8mm Agujeros a utilizar.

ﬂmmmmm ffffff 4 @D[:mmm ,,,,,,,

= TER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

-
-

FJ1mm
approx. 1mm
ca. Tmm
environ Tmm
aprox. Tmm

L]

= ;% U CHEII TSR, / Pay close attention here! /
= \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

2 21ty MAZTS (), / Assemble as many times as specified. /
Sooft wie angegeben zusammenbauen. / Assemblez aussi souvent qu'indiqué. / Repita las veces sefialadas.

6




7 2+ 2— / Chassis
Das Chassis / Chassis / Chasis Y ErRy o2

Rear Gearbox

Hintere Getriebegehéuse
Carter de différentiel arriére
Caja de transmision Trasera

7OV RFPIRY IR

Front Gearbox

Vorderes Getriebegehause
Carter de différentiel avant
Caja de transmision Delantera

3x12mm
(TP F/H)

3x12mm(TP F/H)

3x12mm(TP F/H)

3x12mm TPHYZEX
TP F/H Screw  SK Treibschraube

\

g& Vis TP F/H 3x12mm  Tornillo 3x12mm TP F/H
M&w fffffffffffffffffffffffffffffffffffffff 10
3x12mm(TP F/H) 3x12mm(TP F/H)

t—7Rt - /X\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

& 3x10mm

I

I

I

1

1

I

I

#11mm :

approx. 11mm | 1

ca. 11mm :

environ 11mm |

aprox. 11mm I

I

1

1

I

I

I

I

1

1

I

I

I

I

1

1

I

3x8mm EX :

Screw |

LK Schraube I

Vis 3x8mm :

Tornillo 3x8mm .

«l\l\l\l\l\l\l\l\ **************** 2 |

I

3x10mm EZ 3x10mm ¥ZER @d5.8mm EOR—IL :

Screw F/H Screw Pillow Ball |

LK Schraube S!( Schraube Kugelschraube | !

Vis 3x10mm Vis F/H 3x10mm Rotule 5.8mm :

Tornillo 3x10mm Tornillo 3x10mm F/H Rétula 5.8mm |

| - 2 Dmmnm ———————————————— 2 []HIIHIIIIHH ,,,,,,, 3 |!
I 3x10mm(F/H)

I

Pd *¥Ay VEEES, o IREEECESEIS Sk -1 T RiE&,

) Apply threadlocker (screw cement). I Ensure smooth, non-binding movement when assembling. LU Temporarily tighten.
Verwenden Sie Schraubensicherungslack. Das Teil muB3 sich leicht bewegen lassen. Vorlaufig festziehen.
Appliquer du frein filet. La piéce doit pouvoir pivoter autour de la vis. Vissez temporairement.
Aplique liquido fijatornillos. Asegurese que la pieza se mueve suavemente. Apriete de manera provisional.




Y& —F MRy X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

3x10mm TPEX 3x10mm(TP)
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\\\ww —————————————————— 4

3x10mm(TP)

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

1 O Y% —F Ry X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central 3x12mm

A

{0

LN

=2 #7mm
\‘%i @RUBBER approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm
7mm > - > -
RUBBER approx. 7mm
3x12mm ‘ ca. 7mm — |
@RUBBER environ 7mm
aprox. 7mm [
I nm{ D
3x12mm EX N
Screw L
LK Schraube
Vis 3x12mm

Tornillo 3x12mm

ﬂI||||||||||||||II||||||| **************** 4

JTLREBRITEET %,
QW Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.




Carter de différentiel central / Caja central

>4 —F¥Rw ¥ X/ Center Gearbox / Die mittlere Getriebegehéuse

0)

76mm [EI

A

Y

3x10mm(TP F/H)

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
3x10mm(TP F/H) ngmm ,,,,,,,,,,,,,,,,,,,, 4

1 2 70> k7w /—7"vF /Front Upper Deck
Vordere, obere Chassisplatte / Platine supérieure avant / Soporte delantero

BT REDHLTWEED,

§\3x10mm(TP)

3x10mm TPE X

TP Screw

LK Treibschr

Vis TP 3x10mm
(i Tormnillo 3x10mm TP
\

3x10mm TPHZEZX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tomillo 3x10mm TP F/H

S I R 2

3x10mm(TP)

Use the screws that were tightened
temporarily in Step EJ.

Schrauben aus Baustufe [F] verwenden.

Fixer les vis qui étaient temporairement
fixées a I'étape El.

Utilice los tornillos apretados de manera
provisional en E1.

g&wmmmﬁp F/H)

TR ERED, [R~E,

Apply grease. True-to-scale diagram.

Fetten. MaBstabsgetreue Darstellung.
Graissez. lllustration a I'échelle.

Aplicar grasa. Dibujo a tamafo real.

oW % S DIEICHETI T o

oull Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.




1 3 Y477 v JX—F"v F / Rear Upper Deck
Hintere, obere Chassisplatte / Platine supérieure arriere / Soporte trasero

3x10mm TPER
TP Screw 3x10mm(TP)

LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\\\ww- —————————————————— 3

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

D&mw ffffffffffffffffffff 2

~ ANy
0 g t =
R By = ~"J’|(I

== > "lr"!““ ‘

( /@/@ 7‘; s l \ .I’\J =

)\ >»~/ S
grl

3x10mm(TP)

1 4 70Y kY R7—L / Front Suspension Arm / Vordere Aufhédngung Querlenker
Suspension Triangle avant / Suspension delantera

»67),69) 4 27— AR EEILETY,
r.:- @,suspension arms are interchangeable between front / rear and left / right.
Vordere Aufhaengungen (Teil @ und ) sind zwischen links/rechts und
vorne/hinten austauschbar.
Les triangles sont interchangeables entre avant/arriere et gauche/droite.
Los brazos de suspension @, pueden cambiarse
delante detras, izquierda derecha.

3x39mm ¥ ¥ 7k
Shaft
Welle
Axe 3x39mm
Eje 3x39mm

®0)3 x 46mm ¥+ 7k

Axe 3x46mm
Eje 3x46mm

GP3x7x4mm T HT—
Plastic Collar
Kunststofflager
Palier plastique

Casquillo plastico Tornillo 2.6x6mm TP
Ol :

2.6x6mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x6mm

[ ER U THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

V EERU&SICHEIITS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.

Realice el montaje de igual forma en ambos lados.

10




1 5 Z7AY ~/X>JX— /Front Bumper
Vordere StoBBstange / Pare-choc avant / Parachoques delantero

3x10mm(TP)

3x10mm(TP)

3x10mm TPE X

TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP

ﬂx\\\\\\\\\\\\\\\\\\“ ——————————————————

70Oy ~EYTPTHRRIES DTER,
NOTE: Shape of front and rear is different.
Achtung: Die Form der Vorder- und Rueckseite ist unterschiedlich.
NOTE : La forme entre I'avant et l'arriére est différente

NOTA: La forma de la parte delantera y trasera son diferentes.

1 6 ') ¥ R 77— L\ / Rear Suspension Arm
Hintere Aufh&ngung Querlenker / Suspension Triangle arriére / Suspensién Trasera

3x56mm ¥ ¥ 7k
Shaft
Welle
Axe 3x56mm
Eje 3x56mm

@)3x39mm ¥+ 7k

Axe 3x39mm
Eje 3x39mm

G93x7x4mm TS HS5—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,, 2

3x12mm TPEX
TP Screw
RK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

[ o 4

3x12mm(TP)

(2 JER U THII TS
=8 Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EERU LS ITHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.

Realice el montaje de igual forma en ambos lados.

11



1 7 ')47/X>/JX— / Rear Bumper
Hintere StoBstange / Pare-choc arriere / Parachoques trasero

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

iR 4

3x10mm(TP)

277UV TFy I ILEADH.
@YroR—ILEERD i3,

2T7V Ty, V¥ F vl | Steering Knuckle, Rear Knuckle
Install pillow ball on steering

Lenkhebel, Radtraeger hinten / Fusée de direction, Fusée arriere / Mangueta direccion, Mangueta trasera

1 1
1 1
1 1
1 1
1 1
1 1
N N ; ! knuckle only. !
i 12x18xdmm RF U2 @KRA—ILF vk (FIL—) ! . !
Ball Bearing Wheel Nut (Blue) i K“gel'_s"hkrﬁ“gel (Teil t) nur-
Kugellager Radmutter (blau) | F_am len tel e@gon ||erin. . i
Roulements a billes Ecrou de roue (Bleu) : :jX:Li?e::?igne surfaiusee |
. 1 . I
Rodamiento Tuerca rueda (Azul i Instale la rétula solamente |
' en la mangueta de direccién. |
++++++++++ 4 = =
,,,,,,, 4 :
1
p
. AR
@6 x12mm X7 YT For Right
Ball Bearing Rechts
Kugellager Drolte
Roulements a billes Derecho
Rodamiento v \
I = —
,,,,,,,,,,,, 4
@ 1mm < A >
e < Left >
@ 11mm lF’_’Illill"l‘\B—/”lf S < Links > @ ‘
illow Ba @
Kugelschraube < ;E_@‘”FH > < Gauphe > f(" \ /@
Rotule 11mm < Right > < lzquierda >
Rétula 11mm < Rechts > \ \
i N
< Droite > o= @ /f((
< Derecho > s y
///
7777777777 8 //// m
ss
<

@9)5.8mm EOR—)L

7 //
Pillow Ball L <
Kugelschraube | . ___ R _ R
Rotule 5.8mm ™\ AFT7IYIry VA
Rotula 5.8mm | X2 For Steering Knuckle
@ 7777777777 5 | Fir Lenkhebel
: Fusée de direction
. Para mangueta de direccion
{2 x 10.8mm £ L ) ! g
Pin NAL YT (5mm I \
. )Y Fv LA
Stift Hex Wrench (Smm) : For Rear Knuckle
Axe 2x10.8mm Seghskantsohlussel (5mm) X Fur Radtraeger hinten
Pasador Clé Hexagonale (5mm) Fusée arrisre
******************* Llave Allen (5mm
(5mm) ,I Para mangueta trasera
Y FIE9 845 I T S, [y 5L &S Te, ) 2t LTS (). ﬂﬁiﬂ:&)a
L Ensure smooth, non-binding movement when assembling. Assemble left and right sides the same way. X Assemble as many times as specified. Temporarily tighten.
Das Teil mus sich leicht bewegen lassen. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Vorlaufig festziehen.
La piéce doit pouvoir pivoter autour de la vis. Assemblez le coté gauche comme le cté droit. Assemblez aussi souvent qu'indiqué. Vissez temporairement.
Asegurese que la pieza se mueve suavemente. Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Apriete de manera provisional.

12




1 9 ATF7 YT+ v )L ] Steering Knuckle
Lenkhebel / Fusée de direction / Mangueta Direccion

(BREIR)
(For Right)
(Rechts)
(Drolte)
(Derecho)

L2

pAuP2S
Front
Vorne
Avant
Delanteros

ATFITFy oI (ERIR)
Steering Knuckle (For Left)
Lenkhebel (fur links)

Fusée de direction (gauche)
Mangueta direccion (Izquierda)

- J

NALYF (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

20 A7+ v )L/ Rear Knuckle
Radtraeger hinten / Fusée arriére / Mangueta trasera

(ERIA)
(For Left)
(Links)
(Gauche)
(Izquierda)

L=

Y+
Rear
Hinten
Arriere
Traseros

DY Fv o)L (HEIR)
Rear Knuckle (For Right)
Radtraeger hinten (flr rechts)
Fusée arriére (droite)
Mangueta trasera (Derecha)

ALY F (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

2

TIVRA%EED, %EEEU&’)LC%EEZT%% B,
Apply grease. Assemble left and right sides the same way. True-to-scale diagram.
Fetten. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung.

Graissez.
Aplicar grasa.

lllustration a I'échelle.
Dibujo a tamafio real.

Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

13




21 AT77Y>roOy R/ Steering Rod
Lenkgestaenge / Biellette de direction / Tirante direccién

JE

\m\m

@AXTrUrvrAy R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccion

=t

QOARTFIVITZAOY R
Steering Tie Rod
Spurstange
Biellette de direction
Tirante direccion ajustable

@®3x65mm 7Y v 25 7)LOYR

Adjustable Rod F75' t// \'; / )
: ron orne

G_ewmdes\tange Avant / Delantera % -

Biellette réglable &

Tirante ajustable

UL

UL

@®3x35mm 7Y v 25 7)LOYR

AF7IVv 740y R
Steering Tie Rod
Spurstange

Biellette de direction
Tirante direccién ajustable

Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable

LU

JANSAMARRIAN

@)5.8mm R—)LTY R
Ball End Kugelpfanne
Chape Rdtula

A
A

AFFUYTIL4OY R
Steering Tie Rod
Spurstange

Biellette de direction
Tirante direccion ajustable
AF7Irray R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccién

22 V¥ %5 40v R /Rear Tie Rod
Hinteres Gestaenge / Biellette arriére / Tirante trasero

[ P guiAN
Rear Tie Rod
Hinteres Gestaenge
Biellette arriere
Tirante trasero >

3x15mm I EX
F/H Screw
SK Schraube
Vis F/H 3x15mm
Tornillo 3x15mm F/H

il S >

4x15mm v hEXR
Set Screw
Gewindestift

Vis BTR 4x15mm

Prisionero 4x15mm 6.8mm MR—)LTY R 3mm 7=N=T7yYv—
Tapered Washer
Konische Distanzscheibe
Rondelles bombées
Arandela 3mm

) 2 Ball End
Kugelpfanne
@) 6.8mm R—JL Chape

Ball Kugel Rétula

Rotule Rétula

Uryq4oy R
Rear Tie Rod
hinteres Gestaenge
Biellette arriere
Tirante trasero

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

2 2ty MEIZTS (B1),

W4 pssemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

V EARU &L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

14




4> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

26mm F/AYFv b

Nylon Nut  Kunststoffmutter
Ecrou nylon Tuerca Nylon 2.6mm
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4 \@
" ol
O-ring O-Ring Q

Joint thorique  Junta Toérica

®)6.8mm R—ILT> R (S)

Ball End (S) Kugelpfanne (S)
Chape (S) Rétula (S)
@ 777777777777777 4 :
@AY 26x6.8x05mm TvIy—
Piston Kolben Washer
Piston Pistén Scheibe
Rondelle 2.6x6.8x0.5mm
4 Arandela 2.6x6.8x0.5mm

31mm

%"~ JX— | Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

24

»%Z0ED ENB
CHEWETANS.
Fill in until shock oil

nearly overflows.
Daempfer bis zum

Rand befuellen
Remplir jusqu'a la limite

du débordement.
Rellenar hasta

el borde.

&> J\—7 )L (#350)
Shock Oil (#350)
Silikon-Oel

Huile silicone

Aceite amortiguadores

> LtTEE. [EZx &5,

Then, gently move the piston up
and down to get rid of air bubbles.

Kolben auf und ab bewegen, bis keine
Luftblasen mehr zu sehen sind

Puis, actionner doucement le piston vers
le bas et vers le haut afin d'éliminer les
bulles d'airs.

Mueva el pistén hacia arriba y hacia
abajo para eliminar las burbujas de aire.

> EXNVETHT, Q@ZDRIETRDR

AN ZEHLET, Z0%. o< D&

OELHIHET,

Pull piston down, cover with @) & remove
excess oil. Then slowly screw on @ .

Kolbenstange nach unten ziehen, Teil @)

montieren und Oel abwischen. Danach

Teil @ langsam aufschrauben.

Tirer le piston vers le bas comme indiqué, puis
couvrer avec les pieces @. Essuyer 'excés d'huile.

Tire del pistén hacia abajo, coloque @ y
elimine el aceite sobrante. Ahora enrosque

I
I
1
1
I
I
I
I
1
1
I
I
I
I
1
1
I
® lentamente. !
I
I
1
1
I
I
I
I
1
1

=

&

» XA L—XICE<H

TERI 2,
Check if piston
moves smoothly.
Kolben muss sich
leichtgaengig bewegen.
Vérifier que le pitson
bouge librement.
Compruebe si el
piston se mueve
suavemente.

4ty MEIZTZ (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

BB o

x4 X

Doit étre acheté séparément!

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

Debe comprarse por separado.

oW 25 DIRICHE T 2o
Bl Assemble in the specified order.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

15




25 4> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

®6.8mm R—JL
Ball
Kugel
Rotule

@ Rétula

27UV ERH TR EAND,
Compress the spring and install 92).

und schieben Sie auf.

Compresser le ressort pour monter . X4

Comprima el muelle e instale .

I

I

I

I

]

| . . .
| Driicken Sie die Feder zusammen
I

I

I

]

I

26 %> )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

T IR—

Shock Absorber
StoBdampfer
Amortisseur
Amortiguador

<78Yhk >

< Front >

< Vorne >

< Avant >

< Delanteros > | (NWAN
Holes for mounting.
Diese Bohrungen
verwenden
Trous pour le
montage.
Agujeros a utilizar.

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

<Uv >

< Rear >

< Hinten >
< Arriére >
< Traseros >

2%
3x10mm EX Shock Absorber
Screw StoBdampfer
LK Schraube Amortisseur
Vis 3x10mm Amortiguador Holes for mounting.

Tornillo 3x10mm Diese Bohrungen verwenden
ﬂl\\\\\\\\\\\\\\“\\\ ****************** 2 Trous pour le montage.
3x10mm

Agujeros a utilizar.

% EARU &S ICHEIT, 4 4ty MEIZTS (), o= [REEKENIE AN EEU THI TS,

Assemble left and right sides the same way. Assemble as many times as specified. M Ensure smooth, non-binding movement when assembling. Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Das Teil muB sich leicht bewegen lassen. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le coté droit. Assemblez aussi souvent qu'indiqué. La piece doit pouvoir pivoter autour de la vis. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Asegurese que la pieza se mueve suavemente. Preste atencion.

16




AT 7Y > —IR / Steering Servo

Lenkservo / Servo de direction / Servo de direccién

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP @ Q
[ o oo 4

Ql AFT7 Iy —R
5.8mm EOR—/L Steering Servo
Pillow Ball Lenkserve
Kugelschraube Servo de direction
Rotule 5.8mm Servo de direccion
Rétula 5.8mm
O
3x10mm(TP)
3x10mm(TP)
054 —mk—>
Servo Horn
Servohorn
- N Palonnier de servo
®@-——hK3J Horn servo
Neutral »13Y9 59,
Neutral \ Turn 1 notch.
Neutre Um eine Verzahnung in diese
Neutro ) Richtung versetzen.
Tourner d'un cran N
Instalar tal y como se muestra. ﬁ_ﬂ?ﬁﬁ,
Supplied with the servo.
_ ) Beim Servo enthalten.
) Livré avec le servo.
i Incluido en el servo.
A
\ J

28 A ARy 7 X / Radio Box ®\®
RC Box / Boitier radio / Caja de radio | (g

3x10mm TPEX 3x10mm(TP)
TP Screw
LK Treibschr 3x10mm(TP)
Vis TP 3x10mm

(i Tornillo 3x10mm TP

‘ ffffffffffffffffff 2

(3]

/g

Cords
Kabel
AT 7Y T —R Fiches
Steering Servo Cables
Lenkservo

©e)

Servo de direction
Servo de direccion

ol
By =
& o)

-

Qr» 1 rEZORICET,
Pass cord through this hole.
Kabel durch dieses Loch fuehren.
Passer le cable au travers de ce trou
Pasar el cable a través de este agujero.

O, ESDIBICHEIITS,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

17



29 X ARy ¥ X/ Radio Box
RC Box / Boitier radio / Caja de radio

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\\\“- ———————————————— 4

Fijarse en e

> [ = CER
Note the direction.
Einbaurichtung beachten.
Notez le sens.

3x12mm(TP)

| dibujo.

%mzmmﬁp)

20y MUY —7R
Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

> = CER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

30 X ARy ¥ X | Radio Box
RC Box / Boitier radio / Caja de radio

Vs

ZIEH
ZIEWAERRY 7 X Receiver
Receiver Battery Box Empfanger
Empfaenger-Batteriebox Récepteur
Boitier porte piles de réception Receptor

Portapilas

> 1—REZDNRICET,
Pass cord through this hol
Kabel durch dieses Loch f

Passer le cable au travers de ce trou
Pasar el cable a través de este agujero.

1: 277V v 78—k
Steering Servo

» 175 —%ZEZUAD,
Insert connector.
Stecker einstecken.
Connecter la prise
Insertar el conector.

(coo]B
IEEERp:
IEEERR

2: 20y ML=~
Throttle Control Servo

_ Lenkservo Gasservo
FYTF Servo de direction Servo de gaz
Antenna Servo de direccién Servo de Gas
Antenne
Antenne | B: z21vF p-RIlTELRAL,

-, Antena Switch Insert at step K.
Schalter In Baustufe Ef] einsetzen.
Interrupteur  insérer & I'étape Rf].
Interruptor  Insertar en el paso €]
\ J
®\@ TITF
% Antenna
Antenne

e.
uehren.

Antenne
Antena

(2 ERU T TP, / Pay close attention here! /
=l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atenci

O %5 DIRICHETI TS, /Assemble in the specified order. /

on.

B |n der angegebenen Reihenfolge zusammenbauen. / Assemblez dans l'ordre indiqué. / Realice el montaje en el orden indicado.

18




31 A ARy 7 X | Radio Box
RC Box / Boitier radio / Caja de radio AAYF s

Switch > ZEKDBICEULRAD,

o e Schalter Insert into B on receiver.

BMRNY JRADART 5 — Interrupteur Beim Empfaenger in Eingang B stecken.
Battery box connector Interruptor

Akkustecker

Insérer dans B la prise de l'interrupteur.
Inserte en B del receptor.

B B: 21 vF

Prise du boitier d'alimentation
Conector portapilas

2 Switch
1 Schalter
Interrupteur
Interruptor
21y FNHE

Included with switch

Im Lieferumfang des Schalters enthalten.
Livré avec l'interrupteur
Incluido con el interruptor

2x8mm

32 X HhMRy o X /Radio Box
RC Box / Boitier radio / Caja de radio

3x10mm(TP)

3x10mm TPE X

TP Screw

LK Treibschr
Vis TP 3x10mm
(i Tornillo 3x10mm TP
\

TvoEY

Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

oW =5 DIEICHEII TS,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

19




(=

D
) Y o [ , (/2 , MM
3 ﬂ

7
nﬁﬂV\\

T
~—
[T
o
=
IS
£
A
x
[sp)
EE +~
I
TR |
T\ » (rgiE
N\ T 25088
X x | AE3EE ”
NG 20T ;\Vv N < i
X ©¢ c !
u/BXmM £ ;
o850 g :
S L2m8 f ) &) =
RS2 8 v
SEFEE] V| x
[ T 72 S ®
= PN ©
Y - : 3
kel o O o5
P D0 & ()
9 £ ™NT S o3 <)
g E NEZT2 o2
o SonlT 3 ©
© [aV) = (]
o X hNEDDE sI|Y 638
< & “ hgEES gil” deos
@O NdJri = mmmwm
== c
2.9 TI|SZESS
3 EZT 3 wor<
®© = Q x
o < o gCY 2
-~ 5 oaNo ) 0
k) X S = = @
K & NEE5E =
[e] = i —
Qo m _7cmHm_ﬁ o S
D8 FT %! = —
N R 5 e E | T
e X P/@PO” o E o) I mm”
£ 8 ELEFZ= ca 9 -6 :
R o x o £ w = S E X ! g E
Ol EF®BsE <5 ges | S
K £ = EET! rso0l2Z
& N\ E 20 X= s 2F O !
Q5 DN DE | NEFST !
4p) | - Nel|S8xes Ng2E%
— | [ P
O I N8| e >l pEoc< |
> | £ . E :
< |E m -
< = <
(ap) | © = @

20



35 I > 3YY, N 77— /Engine, Muffler
Verbrennungsmotor, Resonanzrohr / Moteur, Echappement / Motor, Escape

3x25mm FvvTERX e g
Cap Screw  Inbusschraube LYYy 7yerTU—
Vis Tornillo allen Engine Assembly

— Verbrennungsmotor

| e ===+ 2 Moteur

Motor

U
i

SN i e
I/// / Engine > IS DT EE DL > TEET 30

Tighten the screws with one sheet of
paper inserted between gears.
Legen Sie vor dem Festziehen der
Schrauben ein Stiick Papier ‘
zwi-schen beide Zahnréader. Q
Serrez les vis en insérant une feuille de -
papier entre les dents des pignons.
Apriete los tornillos colocando un trozo -
de papel entre la corona y el pifion.

Verbrennungsmotor / Moteur / Motor

3x6mm EX 3x10mm TPHZEX 3x12mm TPE X
Screw TP F/H Screw TP Screw
LK Schraube SK Treibschraube LK Treibschr
Vis 3x6mm Vis TP F/H 3x10mm Vis TP 3x12mm

Tornillo 3x6mm Tornillo 3x10mm TP F/H Tornillo 3x12mm TP
[ -+ 3 Dy 1 :

§\3x12mm(TP)

3x10mm(TP F/H)

S &AZHY bT 2,
AN Cut off excess.
Uberschiissiges Material abschneiden.
Coupez 'excés.
Corte el sobrante.

R <0y VAERS,
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

21




20y kLY >4 —3 | Throttle Linkages
Gasgestange / Tringlerie de gaz / Varillaje de gas

2x8mm TPEX
TP Screw LK Treibschr
Vis TP 2x8mm  Tornillo 2x8mm TP

3x3mm Tty hEX
Set Screw  Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

@ss5>voavk
Crank Rod Lenkgestaenge

2x8mm(TP)

o

w T
@
e

@aomm =~ vt—
Stopper  Stellring

[ |

Tringlerie  Varilla direccién 0:'
— Y —IRAR—> .\a %)
,,,,,,,,,, 1 Servo Horn
@=zoy LAy k Servohorn
Throttle Rod Gasgestaenge Palonnier de servo
Tringlerie de gaz  Varilla gas Horn servo

(—

UV Fa—T6mmic Ay k
Cut the (3 Silicone Tube to 6mm Length.
Silikonschlauch @ auf 6mm abléngen.
Découper une longueur de 6mm de la
durite silicone .
Corte el tubo de silicona @ con
una longitud de 6mm.

N

o 3x3mm

> CDNZES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.

Arretoir  Prisionero
0" ™ o
P
®27Y>% Spring Feder
Ressort Muelle
—————————— 1
A0v MUY > —3 [ Throttle Linkages 2x8mm TPE X
Gasgestange / Tringlerie de gaz / Varillaje de gas TP Screw
LK Treibschr
@\ Vis TP 2x8mm
®x® Tomnillo 2x8mm TP

YRR
Supplied with the servo.
Beim Servo enthalten.
Livré avec le servo.
Incluido en el servo.

( N
Za—k=)
( ‘Neutrall\7 g 137957,
Neutral Turn 1 notch.
Neutre Um eine Verzahnung in
Neutro diese Richtung versetzen.

Tourner d'un cran
Instalar tal y como
se muestra.

\ |

<

oW %5 DIFICHEIT 2,

omll Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

o AT 5L SICHEILTS, R,
Il Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.

Asegurese que la pieza se mueve suavemente.

Temporarily tighten.
Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

RYE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.
Dibujo a tamafio real.

22




20y MUY ¥4 —3 | Throttle Linkages HOBEICk2 &5 Ic@BOMUEERET %, / Place (@ asillustration shown. /
39 Gasgestange / Tringlerie de gaz / Varillaje de gas | Gesténge montieren, wie dargestellt. / Placer la piece (%) comme indiqué sur l'llustration. /
Instale @ tal y como muestra el dibujo.

<Za—bHtZI> , </\1 >
N ||\ - Z20Y MLANYTRTY 2 —THET S, High
< Neutral > Adjust the throttle stop screw thus. <high >
< Neutral > Justierung wie in der Darstellung gezeigt. < Vollgas >
< Neutre > Ajuster la vis d'arrét avec la commande de gaz. < Plein gaz >
< Neutro > Ajuste el tornillo de ralenti de este modo. < Méximo gas >

N

#90.3mm
approx. 0.3mm
ca. 0.3mm
environ 0.3mm
aprox. 0.3mm

B JL—FDHEE U BB,
Position where brake starts working.
Darstellung zeigt die Gestangeposition,

ab der die Bremskraft eintritt.

Position de début de fonctionnement

du frein.

Posicién donde comienza a frenar.

209 MVAKNY TRV 21—
Throttle Stop Screw
Vergaser-Anschlagschraube
Vis de ralenti

Tornillo de ralenti

<7L—=% > #70.3mm

< Brake > approx. 0.3mm

< Bremse > ca. 0.3mm
Frei environ 0.3mm

< rren > aprox. 0.3mm

< Freno >

27U VTR,
Spring shrink.
Justieren Sie die Feder.
Ressort legérement comprimé.
El muelle se comprime.

TR

S Mrrovzrsv>
% Nylon Strap / Kabelbinder
Collier nylon / Abrazadera nailon

5
I
(

»-fEER R DT %,
Confirm the setting before installation.
Erst montieren, wenn die Vergaseranlenkung
korrekt eingestellt ist.
Effectuer les réglages avant son installation.

07
/0

7
N
N ‘\\
Y
\i\—,

=

« .
\ Confirme la posicion antes de instalar.
TPy
& LA Air Cleaner / Luftfilter
i Filtre a air / Filtor de aire

— 1

@ rovarsvz
Nylon Strap / Kabelbinder
Collier nylon / Abrazadera nailon

RN RA%EH Y hF %, / Cutoff excess. /
AN Uberschiissiges Material abschneiden. / Coupez I'excés. / Corte el sobrante.

23




3x10mm(TP F/H)

815 > 2 | Fuel Tank
Tank / Réservoir / Deposito

3x10mm TPHZE X
TP F/H Screw

2

Tornillo 3x10mm TP F/H

SK Treibschraube
Vis TP F/H 3x10mm

8% > 2 | Fuel Tank
Tank / Réservoir / Deposito

=0

@. )
/I )

- \ .M !
=3 S
NI
OV E:E
"))

o))

‘ 0 \/el/\t’/ N

) bt (T 1]
ol

W /S

24



4 A4V & KA —)L / Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

By T URHTHEIA T ERA—ILDDIBREE
ICREEREERZRUEET B,
R —ILZEULRBHASHEDSVNWIATICWNG, BIATZEBRSOSIEDRA—ILZRLIE, After fitting wheels to tyres, apply instant glue as shown.

Fit wheels inside tyres as shown. Twist the tyre onto the wheel. Setzen Sle dle Relfen auf die Felgen und lassen
Schieben Sie die Felge in den Reifen wie dargestellr. Ziehen Sie den Reifen auf die Felge. Sie einen Tropfen Sekundenkleber In der Naht
Insérer la jante dans le pneu comme indiqué. Faire pivoter la jante pour | ' installer. zwlschen Reifen und Felge entlang laufen.

Coloque las llantas en el interior. Gire la llanta. Aprés assemblage, collez le bord du pneu sur la jante.

Aplique pegamento cianocrilato en la junta.

43 YAV &IRA—)L /Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neuméticos y Llantas

<U¥ >

< Rear >

< Hinten >
< Arriere >
< Trasero >

<78k~ >
< Front >
< Vorne >
< Avant >
< Delantero >

~N

—EVrI—hn5dTLTHERT S,
Unscrew the wheel nuts from the chassis,
mount the wheels and retighten the nuts.
Schrauben Sie die Stoppmut-tern los,
montieren Sie die Rader und ziehen
Sie die Stoppmuttern wieder fest.
Dévissez les écrous Nylstop épaulés,
montez les roues et reserrez les écrous.

@ RA—=ILF v~ (FIL—)
Wheel Nut (Blue)
Radmutter (blau)

Ecrou de roue (bleu)
Tuerca rueda (Azul)

o

@g\@ Afloje las tuercas del chasis, coloque
\ L las ruedas y apriete las tuercas. )
P GRRER TRET 2. 4 4ty MEZTS () V EARULSICHIT, TLREEAITEET %,
(=Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. S Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces senaladas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

25




44 T 5—JL / Decals
Aufkleber / Autocollants / Adhesivos

> THA—IEE Iy T = I ROBIRGFAEESE ICFHDMEICH > T, REBBAEHY FLTLIEEL,
Place the decals to your liking as they are on the packages and the instruction manual, and cut off the excess part.
Bringen Sie die Dekorteile gemaess der Abbildung auf dem Karton auf.
Placer les autocollants en se référant au couvercle de la boite et & la notice.
Coloque los adhesivos sin numeracion en los lugares de su eleccion.

» Ay ADHREFERMEDOT H—ILF>/\—TT,
The decal numbers in brackets are for the opposite side. \
Die Aufkleber in Klammern sind fiir die andere Selte.

() [T
CyOSHO (H =)/

Les autocollants entre parenthéses sont pour le coté opposé. fﬁ l ‘
Los nlimeros entre paréntesis son para el lado opuesto. KyOSHO WSS 1254
@ www.kyosho.com
[ }

TIRESES | www.kyosho.com
TRD251-DC01 DST PRINTED IN CHINA

26




B ZANS
\ )

V4
\

3

a0an
6,09.55
00 a7 OV

27

Leo

SICHIF TR EBHLAETT,

EIOFN

T 1 EVIE,
Doble ligeramente las presillas de carroceria para facilitar la instalacion.

Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt.

Slightly bend the body pins as shown in the diagram for easier removal.
Courber les clips de carrosserie comme indiqué.

o

{

ans!
000
0O
%0
)

MT 1~ T >~ /Body Mounts / Karrosseriestltzen
Fixations de carrosserie / Soportes de carroceria

W7voEy

Der Heckspoiler / Aileron arriére / Alerdn trasero

U214 > |/ Rear Wing

W7voEy

Karrosserieklammer

Hook Pin
Goupille

Clip carroceria
Hook Pin

Karrosserieklammer

Goupille
Clip carroceria




4% / Tires / Die Rader / Pneus / Neumatico

B SOl E ERRIC RIS B,
Replace the other side in the same way.
Diese Seite ist identisch aufgebaut wie die
gegenlberliegende Sektion.
Remplacer ce c6té aussi.
Proceda de igual forma en el lado opuesto.

A
Tires
Die Rader
Pneus
Neumatico

N\
o
bi%/

Tighten
festziehen
Serrer
Aprieta

Tires

Die Rader
Pneus
Neumatico

LyFYy—IJL
Wrench Tool
Kreuzschlissel
Clé en croix
Llave de tubo

P ELEFEZRETLHRAL,
Tighten all the way.
Vollstandig festziehen.

Visser fermement.
Apretar bien

ke FyvhOULHTEICER,

Be careful not to
over-tighten.

Nur méaBig festziehen.

Veuiller a ne pas serrer
trop fort.

No apriete demasiado.

@ RA=ILF v b (TIL=)
Wheel Nut (Blue)
Radmutter (blau)
Ecrou de roue (bleu)
Tuerca rueda (Azul)

60 -

28




7>V )X\—1=v h DF% / Shock Adjustment

Die Justierung der StoBdampfer / Réglage des amortisseurs / Ajuste de los amortiguadores

@5 > /{—1=v ~DEL / Detaching shock units /

Demontage der Daempfer / Retirer les amortisseurs. / Para desmontar el amortiguador. 3x10mm £ 3x12mm £
Screw Screw
<70OYk > LK Schraube LK Schraube
< Front > Vis 3x10mm Vis 3x12mm
< Vome > . 4 Tornillo 3x10mm Tornillo 3x12mm

F)—21=v k

Shock Unit ﬂﬂ\\\\\\\\l\\\\\\\\\ 2 ﬂI|||||||||||||||||II|||| 2
Daempfer
Amortisseur
Amortiguador

< Avant >

s N
BRIV TV v RI—EETEICLD,
HeZRfTEXT,
The chassis height can be adjusted by turning the
spring adjuster §6).
Die Chassishoehe kann durch das Drehen der
Federhuelse justiert werden.
La hauteur de la garde au sol peut étre ajuster
avec les bagues de réglages des amortisseurs.
La altura del chasis puede ser modificada girando
el ajutador de muelle 6.

<V >
< Rear >
< Hinten >
< Arriere >
< Trasero >

BHaimE<B%, HEMEL B3,
Increase chassis height. Reduce chassis height.
Chassishoehe erhoehen. Chassishoehe verringern.
Augment la hauteur. Réduit la hauteur.
Incrementa la altura. Reduce la altura.

Fo)—1=wv ~
Shock Unit
Daempfer
Amortisseur /®

Amortiguador K
3x10mm

KAVTFUR, HREIEIOR—IEZEI LRI, [/
Refer to P.30 for maintenance and Exploded View diagram. / Siehe Seite 30 fir Wartungsarbeiten und Explosionszeichnung. /
Se référer a la page 30 pour les vues éclatées et I'entretien de la voiture. / Consulte la P.30 Mantenimiento y Despiece.

29



4% / Exploded View / Explosionszeichnung / Eclaté / Despiece

7Ay N UYFYRy X/ Front/Rear Gearbox / Vorderes/Hintere Getriebegehause /
Carter de différentiel avant/arriere / Caja de transmision Delantera/Trasera

@\ BRG008

VS003

@ VS003
92051

VZ012
ORGO05

(9)vzo12

& \V'/, VZ012
Dvzoi2 > /vzo12
VS001

VZW020-01
(®)vzo12
(9)vzo12

H—7mR+tz -+ /\—/ Servo Saver / Servo Saver /
Sauve-servo / Salvaservos

30




Y& —F+Rv U X/ Center Gearbox / Die mittlere Getriebegehéuse /
Carter de différentiel central / Caja central

@5 TR11

@TR111

TR116—H E

TR115

(1092051

VZ012
ORGO05

97001 WVZOQ
©—®)vzo12

70OV K/ UYE > /)X—2=w k] Front/Rear Shock Unit / Dampfereinheit, vorn/hinten /
Suspension avant/arriere / Amortiguador delantero/trasero

<70y T VI—>

< Front Shock >

< Vorderer Dampfer >

< Amortisseur avant >

< Amortiguadores Delanteros >

<UVEVI)— >

< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

@891G001-1B

TR132—

X @) FEATON—YERFELTHD E A,
AT avI—YEBBELWKRDHIEE W,
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
is not sold individually.
Following optional springs are sold individually.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
Das Teil Nr. 91 ist nicht separat erhéltlich.
Verwenden Sie dafiir folgende Ersatzteile:
TRW-101-1014, TRW-101-9014, TRW-101-9514.
n'est pas disponible separement.
Les ressorts optionnels suivants sont proposes
individuellement.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
no se vende individualmentey.
Los siguientes muelles opcionales se venden por separado.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)

IGO01-5BL

&)

1
1
D) 8897012
1
&—2.6mm
1
(83)1G001-1B

(891G001-1B




. éj\ﬁg 92601BK
EXPLODED VIEW <
EXPLOSIONSZEICHNUNG
VUE ECLATEE

DESPIECE -» /
@TR104

- -@

#®TR103

© ({92638 2 B

1
1
@Tﬁmﬂg p)

J /’ <UVETRY IR > q) <FVIR— >
g = W < Rear Gearbox > < Shock Absorber >
/» ! @ 96183BL ' . \—\) < Hintere Getriebegehéuse > < StoBdampfer >
@ P\ V= IFW53 < Carter de différentiel arriere > < Amortisseur >
@ @ 638 97004 @ IFW136 < Caja de transmision Trasera > < Amortiguador >
TR111 [
@ 5 (97004 (sps4
=D

(0992638

<7OYRFVPRY IR >

< Front Gearbox >

< Vorderes Getriebegehause >

< Carter de différentiel avant >

< Caja de transmision Delantera >

<EVH—FVRYIZ >
< Center Gearbox >

< Die mittlere Getriebegehause >
< Carter de différentiel central >
< Caja central >

I TR122
I/

< Shock Absorber >
>\ < StoBdampfer >

< Amortisseur >

1296

< Amortiguador > - L
- @ ; TR123 — > TR102
@) TR128 \ Yo% '
QR @\ N
B SUUUELN 5 128N,—~”: N 32015216 9
54 NP /,/”’ 1 - \\_ :
Qb ! 3§ TR125 a TRi26 (7497003
! K
(7 .BGOOG \ @hize | ) LA43 R123 .
-3 N y N ! k
SR N TR126 ~ ! :
N N TR123\\ 92051 @ @sr00s ! SN <H—REA/N—> 97003 .
S N sl & < Servo Saver > A
1
N ] TR126 LA43 1 | < Servo Saver >
L ) N & ! < Sauve-servo >
N N 1 < Salvaservos>
\\\ % @TR114 !
\\
N
(69TR102, 7497003 BTRI14
N
AN
AN
ITFHZO *:"" N
‘/
1
1
1
&4
TRH001BK

O~

© Copyright 2009 KYOSHO CORPORATION / Z 4 En sy te 5L DST readyset

32 33




Z AN 7/ (’_ \\/ SPARE PA RTS * FOR JAPANESE MARKET ONLY.

K=Y % ‘ AR (F—No.& A | K ZESf [ KFx
Part Names Quantity (BR) | T8

TR17 épﬁigT?r(f{V ®x2 1365 | 210
TR18 ﬁé?s}ﬁéﬁw ®x2 368 |(352)
g e o
TR102| L7\ onx/pen | DBR@B@x1 | 525

SOTOBK DS | e b
TA103) S stay S (0BXDST)| & BB D x 1 25
o i B35 |
TR105 | e e S (00T 2 5959 8 s25
TR106| 77 U=A/t=t I (DBXDST) 00@.000 630

Battery Cover Set (DBX/DST)| (@ @) x 1 X2
ror| A2, AR e
oo B2 855 e
o e BT
oo K SSRSST) 20
TR111| E/7=7UL7 %ty  (0BXDST)| @ &) @ @@ x 1 220

Center Bulk Set (DBX/DST) @@x2
TRIT2 | o Gear (47 DBIDET)| B 1 315
TR113| oo Sover 8ot (BXI08T)| 2 B B @ 1 420
TR114 | G Ser St omBi0en| 09X 2 525
TRI1S | e i St 08N 9% 2 630
TR116| e St BoomioBNIST) | @ X 2 315
TRU17 | foy EZn/tegr sﬁa1;t7(Lb gos?ipggsgeay/%sg%) x1 630
TRI18 | g Coer TL%% ;@i%’%ss% x1 525
TR1198] ool Shatt ocs) | 10 2 630
TRI20| el soptmimosn] @ % 2 315
TRI21 | oo | €% 2 315
TRI22| (o mrngatmi] 60 % 2 315
TRIZ3 e xmein Bl | (X 2 840
TRI24 01t ot dioppBXDST)| DX 2 1050
TR125| 70 B Gor (|\D(BD;3()/(I/DDSSP) ®x1 @®x2 @x6 | 315
TR126 | ettt ona B ST | 10 0 X 2 420
TR127 | Witeet at Boes DBRBST)| 2 X2 420
TRI28| noniae I//Azn_(lﬁ\ﬂ()u REGT 525
TR129 I\VA;?I‘—\OI:!}L(/I!)\“B()?/%XS/%ST) @ x 1 420
TR130 l\ju?flzr?D(BDXB/)E()g‘S)T) @ x1 1470
TR131 Hi o k/fag_e/écet/ (B(E[;)E/XE%STT; % % BB 420
EEEAr R | EH T
TRI33| dono Soer ot S 87| 9 B 80 x 525
TRE202| P oy 5t (0 Tyhep] @ * 1 Bacalset | 4725
2 o R
o BT o
i e 072
| S s 5

IN—Y %

Part Names

WA (F—No.E A%
Quantity

KA X5

(Bi:d)

BRGO02| Siatd Boaring (drbes 5| 19 X 4 1050
BRGO0S| Shiefa Boaring (oe1onh)| 69 X 2 1050
BRGO08| Shiold Boaring (1001 d] 10 X 2 1890
IF133 gr:ke_liz)\isj_k_{ AT X2 578
IF208B ::\’lllrgtjsl\hja}?(?o(rz P2/f=7(:13t§hm; X1 840
IFWS53 %Fl;CC'jCalztzhzsjﬁgi:g/j(ggg)) x3 420
IFW136| 568 Gicten shoa | %3 1575
908" | Shook Plasis Paris. | B@@®®@x2 | 525
I%%olj ég rlfn?;aAycjj/ugiei (ézje/Zépccssg €62 525
'S0 | Shook Cap Bluerzpie) | 0 x2 525
Lags | 2o B | D x12 315
MT134 % F?It{ekﬁoﬁn? {ijt:(g/plagg)) @x2 420
ORGOS | Gior'd fing (rojorange)| @ 10 420
5054 | uon el (aTy ) | @x1 893
V8001 | it 72 ace g?xwz%%ﬁ IPHHs 8| 478
V5002 find Gear St a0 | @D x 683
VS003| Ziit e 3 Tob @x2 578
VS018| eval Shat (emal) | 0B x2 630
vZo12 g?fze;\;r}:ia-{zl \C‘ée:lr Set @O ©@x4 @®x8| 945
V2R Bierontial Gase seal |14 368
W11V S ered Wadher| (X 10 473
WO151 ﬁni;§§sf;§p2§’/t_ @x 10 683
wozoz| SaMmE X Sk (@ x 10 735
W0204 gﬁ%%%\gatéﬁéflb(w::g x4 735
1190 | kv (1001 0 oo | B X3 210
1284 | 2gmm Eiﬁoﬁvégall @ xs8 210
1296 | Qo Eng | |@x12 420
"B | Sinp i By | @ x 18 263
1708 | 1o 7 X 4 505
82106 | AfEHMA T > 77 (KT-6)| , 4 735
-01 | Antena for Transmitter (KT-6)
208 7, KIS0 5,
5210 | oo Ger et (S101B1 | 1! 210
B et Gy | @1 5775
(92304 | D A7 Gioanr X1 840
923041 16 A Cloaner Sponge| @ * 1 683
o e
Gl T o
92638 é—‘n:p‘ypi_/r:tby x 10 210
9269 | 3 dve Diek Pad | | @ x2 315

34




UACVE
Part Names

AR (F—No.& A%)
Quantity

e ZE
(Bi:d)

92985 | iord Breve Lima | @ x4 420
9% | Gor s s 2 000B1] ® X 578
96646 | G Set (01 ik 2] B X 4 473
97001 | Bevel Srat ®x6 630
97003 | {1 Sl B ot | T %2 315
97004 | Gyrch %ﬁ%g 7 @@ @ x1 630
0% | ook sray X2 735

KX
FHE

IN—Y %
Part Names

A VACVAQD

K&
Description

S E
(i)

AKA14001( 1/8/t%~ 1Beam (/\= R /2A) 1 ¥+~ 2520
H 1: 8 Buggy I-Beam (Hard/2pcs) with Inner @, @it
AKA14001| 1/8/%- IBeam (3747120 1V F—ff instead of @3),{%. 2520
M 1:8 Buggy I-Beam (Mediumi2pcs) with Inner | TRW106& 1/87KA —JL & 2y b TR
AKA14001 1/8/1%—1Beam (/7 J2A\) 1 v+ —fy Required toinstall TRW106 and 1:8 Wheel
S 1: 8 Buggy 1-Beam (Softi2pcs) with Inner 2520
AKA14001 | 1/8/t%~ FBeam i~ g% (1\- K2 3360
HPW | 1:8 Buggy I-Beam Pre-Mounted (Had2pes) | (§35), §3p), @3 & it
AKA14001| 1/8/5- HBeam if{ - LEE% (3747 4/2))) instead of (3,3, (. 3360
MPW' | 1: 8Buggy I-Beam Pre-Mounted (Vedium2pcs)| TRW106 & v s T FE
AKATA001 1815 FBeam 714 ~&BR () 71/2)) Required to install TRW106]
SPW' | 1:8Buggy |-Beam Pre-Mounted (Soft/2pcs)
AKA14002| 1/8)1%~ City Block (\=R20) 1 v T =1 2520
H 1:8 Buggy Cty Block (Hard2pes) with Imer | (§35), {3p) & 36t
AKA14002| 1/8/1%- City Bock (3747 Lj20) 1771 instead of (3),(%. 2520
M 18 Buggy City Block (Medium/2pcs) with Inner | TRW106& 1/871 =L &ty h TEH
AKA14002| 1/8)%— City Black (%/7 bJ2A) 1 >+~ Required to install TRW106 and 1:8 Wheel 2590
S 1: 8 Buggy City Block (Softi2pes) with Inner
AKA14002] 118115~ City Block 74~ L &% )\~ K /21) 3360
HPW | 1:8Buggy Ciy Block Pre-Mounted (Hard/2pcs) @, ), @&z
AKA14002| 1/8/t- City Bock 71/~ 18 (374712} instead of (3,33, 3. 3360
MPW: | 1: 8 Buggy Ciy Block Pre-Mounted (Medum2pes) | TRW106 & v k T
AKA14002] 18115~ Cty Bk i/ ~1/&ER V7 /ZA Required to install TRW106/
SPW' | 1:8Buggy iy Block Pre-Mounted (Soft2pcs)
AKA24001| AKA 1/8/\F—FR+ —JL (e R 1680
W | R4 ~/4N) instead of (3).
1: 8 Buggy Wheel TRWIGGL /84 /=203, 94 7Ly N TR
(White/4pcs) Requie o ntal TRWH0S and 18 lner and Tire
Y=L RR7 )7 (5x10x4) | AEIAD
BRGOO01 Shield Bearing (5x10x4) | 4 pcs 1050
559 FRIL112) MR
FH82 | Ciuteh Bell (112) instead of ([@). 1050
IFHOOT| 74y 2=, (F)~/MPTTT/4BAD) 1470
BL | Dish Wheel (Blue/MP777/4pcs)
IFHOOT| 74 y¥aid = (V45 MPTTTJ4ENY) 1470
GM | Dish Whegl (Gun MetallicMP777/4pcs)
IFHOO1 | 74yy 1= (#17")-YNPTTTI4END 1470
KG | Dish Whel (Fluorescent GreenMP777/4pcs)
IFHOO1 | A=K7 ¢y~ (&7 )~ MPTTTIELD 1470
KG-H | Hard Dish Whes! (Fluorescent GreenMP777/4pcs)
IFHOO1 | 74y 2= (&AL VI NPTTTIERD 1470
KO | Dish Wheel (Fluorescent Orange/MP777/4pcs)
IFHOO1| 7¢y¥ iA=L (&5l R MPTTT/AEAD 1470
KR | Dish Wheel (Fluorescent Red MP777/4pcs) @zt
IFHOOT | 7¢yYafif-)(EX10-MPTTT/4EAD| instead of @@). 1470
KY' | DishWheel (Fluorescent Yelow MPTT749¢s)| try106.5 1/84 v 3 — 27t o
IFHOO1 | N=F7¢y32i-L @R ID-MPTTIIEND| 4 ¥ &t v kTR 1470
KY-H | Hard Dish Wheel (Fluorescent YelowIP777/4pcs) | Required to install TRW106
IFHOOT| 749 17/—J, (74 MVPTTT/4EA]) and 1:8 Inner and Tire 1470
W | Dish Wheel (White/MP777/4pcs)
IFHOO1 | A=F7y3 274 =), (174 MNNPTTTIAELY) 1470
W-H | Hard Dish Wheel (White/MP777/4pcs)
IFHO02| 7V Ai=91A =)l (7),—[4BAD) 1470
BL | Ten-Spoke Wheel (Blue/4pcs)
IFHO02| 7 A=A =)L (1 X4 J4EAD) 1470
GM | Ten-Spoke Wheel (Gun Metallic/4pcs)
IFH002| 7 it~/ -, (&7 ~>/4EAD 1470
KG | Ten-Spoke Wheel (Fluorescent Green/4pcs)
IFH002| 7Y i~7m4 =, (&5 Y J/4BAD 1470
KO | Ten-Spoke Wheel (Fluorescent Orange/dpcs)

KX
FHR
210

()

SPARE PARTS

IR—Y %

Part Names

* FOR JAPANESE MARKET ONLY.

WA (F—No. & A% |k 7Ef

(Bi:d)

KX
FHE

TLyov—hv7

Quantity

Flywheel Set (235)

97012 | ghock Diaphragm x 10 525
7—/X\=2JLv b

97015 | Tapered Collet x1 263

97022 774 MRA—)L(¢35) @ x 1 735

Fv NOEBRO—IITIFE AT IA—Y & UTIRFEL TWRWILH D £,
REATEATYayN—YZRFBLTVWEITDOTREVWRHIEE W,
Some of the parts included are not available as spare parts. Purchase
optional parts instead.

OPTIONAL PARTS (1)

ACNE kN e 7E fff
Part Names Description (Ftar)
IFHO02| 7VAR=77 = (B4 T0-/4BAD ) @D & i 1470
KY | Ten-Spoke Wheel (Fluorescent Yellowt4pcs) | instead of (3).
IFHO02| 7Y A=7i = )l (K74 MABAD) TRN06E1/84vF-Rv3, 947ty b TEH 1470
W | Ten-Spoke Wheel (White/4pcs)| Required o instal TRW106 and 1:8 Iner and Tire
SP7 v FAJL(13T)

IFW46 | SP Clutch Bell (13T) | ez 2810
IFW47 SPZ ZwFANIL (14T)| instead of (. 2310
SP Clutch Bell (14T) | BRGOO1 &t v kTR
SPZ 5w FA~JL (15T) | Required to install BRG0O1
IFW133| sp Clutch Bell (15T) 2310

3PCIFyFATIVT (1.10)| B R
IFW53H| 3pC Ciutch Spring (1.10) | instead of 6. 420
3PCITvFATUYT(0.95) | @Bk
IFWS3M| 3pC Clutch Spring (0.95)| instead of @&). 420
3PCHTvFATY VT (0.90) | GhE XM
IFWS3S| 3pC Ciutch Spring (0.90) | instead of (3. 420
SPTL—F7T4R7 |@Lxh
IFW122| Sp Brake Disk instead of @). 1890
SP7L—F/Cy R @), @ane Rt
IFW330| 5p Brake Pad instead of @), @). 1890
3PCHD7Z LI V5 vFya—|(BERHE
IFW339| 3p¢ HD Aluminum Clutch Shoe | instead of (. 1680
ORGO3 | X{EH0! v7 (PY5 v I\-FZLYY)| TRWI0sE £y hTfER  8A 630
XR | Grooved O-fing (P3 /for oil shock / Orange) | Required to install TRW105 8 pcs
77y FARI(122) ezt
SD53 | Ciuteh Bell (122) instead of (. 893
94> (IR74 b /DBX/DST)| @B & X
TRI0IW/ \Wing (White/DBX/DST)| instead of {@. 525
TRB201| 7)Y MR7 1 £y b (DST/Typet) Fh—IL—=
B | Print Body Set (0ST/Typet)| @ * 1 Decal set. 4725
iR =)L (T4 I /2pcs/DBXIDST) (3) & 3 2N
TRHOOW| \wheel (White/2pes/DBXIDST) | instead of @. 2pecs | 920
Fa-YRYA LYY —ty M (H~ LB
TRW5 | Tined Silencer Set instead of ({1 - (0. 7140
TRW101] §Y =270 V7 (101.41L=63) | @D & R 2R 840
-1014 | Shock Spring (10-1.4/L=63)| instead of @). 2 pcs
TRW101| ¥V /8=271 > 7 (9-14/=63) | @D it 28RN 840
-9014 | Shock Spring (9-1.4/L=63)| instead of @)). 2 pcs
TRW101| 7V /8=27Y 7 (9.5-1.4/L=63) | @D & 5Hfe EIN 840
-9514 | Shock Spring (9.5-1.4/L=63)| instead of @)). 2 pcs
1ZR=YLRL VTV T M [(0,DERE ZIN
TRW102| Jniversal Swingshaft | instead of 70),@. 2 pes | 3570
SPXA Y+~ (17S/DBXIDST)| G0 & Kk
TRW103| Sp'\ain Chassis (17S/DBX/DST)| instead of @0). 6090
IVIVUNIY MY | BE v -HHET YB3
TRW104 Engine Mount Set For installing engines from other 1575
brands on the stock chassis.
IFW54& 2w hTfER
Required to install IFW54.
A4S =ty b DBKDSTIfemo 6T) | BEEZNITVA—3 2KHAD
TRW105/ ) Shock Set (DBX/DST/Inferno GT) | High precision Aluminum shock set. 4410
2 pcs
1/8 KA =LAy K=ty N 1/8/F -k — L&} 3
TRW106| 18 Wheel Stopper Set ro075 75— 4EAn | 2100
Adapter for installing 1/8 buggy
wheels 4pcs
A-/\MRIYIYNTY N TRWI0SICHIHET Y
VSWO03| | o Height Engine Mount | B3 1575
For installing engine from other
brands on the TR103 SP chassis.

% FOR JAPANESE MARKET ONLY.

KX
FHR
210

()

35




ACAVE4
Part Names
2F— )RR FV

A7 av)X\—=v (1)

kS
Description
Q)R

(i)

©)
VSWO19| Sicel Bevel Gear instead of@ @. 3990
AV =Ry Y (D=1 K)
W5035 Inner Sponge (low height) Xt 1365
Vv F-ARv¥1/8 41¥ 77—/ instead of (®.
W5039 Inner Sponge 1/8 Inferno | TRw106 & 1/878- — L. 1365
A== MYF=ZRVI| &1 ¥ &ty b TER
W5040 Super High Height Inner Sponge| Required to install TRW106 1470
AVF—ARVI1/8 MP-pand 1:8 Wheel and Tire
W5191 Inner Sponge 1/8 MP-6 1365
W5650( )\ +77Y3V54% ¥4 90X SS 2100
SS | High Traction Tire Micro-X SS @i
W5650| C-Grip# 1+ ¥+ 40X S§ instead of (. 2625
S8-C | C-Grip Tire Micro X SS | TrRw106& 1 /8RA —JL.
A=NR=XIVFEVFALY| 51Tty ~hTHEA
W5651 Super Multi Pin Tire Required to install TRW106 2100
W5651( 2—/\-VLFE> 5 (¥ (H)| and 1:8 Wheel and Tire 1~
H Super Multi Pin Tire (H)

FHE

A7 avI—=v(2)

A &

Part Names Description (BiA) | FHerl
o 2 (| £
1700KP) Fisoscont Sap ()| 1 pée. 189 (553
o a4 | 8
o 22 )| 85
1701KP %ﬁést;t/sﬁ%%ﬁl\ﬁ) 12@&: 263
1701KY | Fiescant Stap (FY)()| 18 pos. 263
1705 gcjorfﬂ‘rﬁ;zéavz\‘l:h‘;té gap)) g@c)s\ 525
1706 é]oTor/-)\nt/e;n:((ﬁjz::es/c:nmnf(zg) gﬂ[:ﬁ)lcjs\ 525
1707 goi)rgn:e:n:fglfg;slc;tz%w//zap)) gﬂglcjs\ 525

OPTIONAL PARTS (1)

* % %

OPTIONAL PARTS (2)

* o %

IN—Y %

Part Names
7074 NI = BTy MEN)| @&

kS
Description

S

(i)

36208 | 1y Whee Nut for PROLINE (4pcs) | instead of (2. 420

612251 | Hole Shot T M3 (8192-02) 1 T 21E A D 2310
M3 | Hole Shot T M3 (8192-02) Tire| 2 pcs

612251 | Hole Shot T R3(8192-12) ¥ ¥ 2@ A D 2310
R3 | Hole Shot T R3 (8192-12) Tire | 2 pcs

612252 | Bow Tie T M3 (8196-02) 71 1 2fB A D 2310
M3 | Bow Tie T M3 (8196-02) Tire | 2 pcs

Speed Hawg (1080-00) ¥ 1 1 2{@ A D
612253 Speed Hawg (1080-00) Tire | 2 pcs 2205

% FOR JAPANESE MARKET ONLY.

FHA

ACE2
Part Names

kS
Description
U—RiRRERF1—7

K E

(i)

1796BL é:o\ljaTSLihgo]nleubZ((Blhe)) Code prote_ction tube \ 735
1796R é:)\ljaT gﬁlgc?nje}'l'lub?e((lﬁéti; goﬁeﬁ%ﬁﬁ%f tjb;7 735
92213 Lﬁﬁéﬁl’ﬁbe (2%%%2)%%0#?2)) @siejg? of @. 735
SB1E3BL L STt 5400 | tond of (3. 578
961835G go?&éﬁc]on/e?ib_ej(ééixﬂ(?gg;XS;o_kZ7Grbe§ @stea}% of@ 578
0| e | B e
e 0 S| BB | e
o AT
GOT012Y| oS o e (o) Iiﬁﬁ‘;*"%“’“'””i 420

% FOR JAPANESE MARKET ONLY.

FHA
210

(#tad)

IN—Y %
Part Names
SPHA 7Ty )—N—
SP Knife Edge Reamer

K&
Description

KT 4OV NARE T ICER

Tool for making holes on bodies.

S E
(i)

T77ARA—=)ILT—F—
Flywheel Puller

7 IA4IRA—ILEBRSALIE
Detaching tool for flywheel.

2625

JAZL Y F (5.5/7.0/8.010mm)
Cross Wrench (5.5/7.0/8.0/10mm)

473

KX
FHE

=V %
Part Names

kS
Description

S E
(i)

36203 | Toma NMomtor | Onbard dgie fa er| 3990
36207 | Tromaometor TNOGS | o oV EEE 2| 2040
36209 | Nt Srver BOX G| E e v dels | 8190
36215 | G o0 (oo | Skt gt | 1890
362165 it i CHON 20 | St ey i | 2730

KX
FHE

36

96163

JACVEA

Part Names
RyfERyT 471738 R ey b (@40830)
Bag with Setting Glass Board Set

K&
Description

Y74V IRAFAR-REBRI 0Ty b

Glass board & special bag

S E
(i)

7140

96423

7 1—IJLR> 7 500cc

2C—7 1 — AR IR

Fuel Bottle 500cc

For quick refueling.

1050

KX
FHE

36217

ACAVE4
Part Names
T—29—Fv—I¥—20
Booster Charger 2.0

nAE
Description
FIINE-0A- My MITF Tt - M-S
Plug heater delta peak auto-cut charger

e
(i)

1995

72301

Power Zone AC / DC/ 4 v 7 Fv=J+%
Power Zone AC / DC Quick Charger

F1~12WI5F v — Y v —
1 - 12 compatible charger

18690

72321

Power Zone PS-25A (X7
Power Zone PS-25A (AG/DC Power Supplier)

{LERIACI00VER-DCI2VEEIL ER
AC100V-DC12V Electronic equipment.

14700

ORI12227

ORION 1600 L ¥—=/{=/{y 4

wUSAT

ORION 1600 Receiver Pack

Hump Type

2520

KX
FHA




IN—Y %

TIAHI - A4)L CHEMICAL « OIL

RS

S E

KX

IN—VY %

% FOR JAPANESE MARKET ONLY.

RE

S E

Part Names Description (Fd) |F#8 Part Names Description (Fd)

36901 | Syper Power Cleaner | Cianer spray ofcar. | 8%3 | 210 | 98178 | Loct (meium svengt | S bsenng srow (3cg), 1290
96154 | 0SHO Specl Gl (1| et e 735 |(551)] | 96180 | \ircion precision Ofer | Great oo bomngs (74| 3750
* | 96155 Er(()ggaég;gc)llé?;rfmz: gﬁfﬁ%‘gﬁilgﬁgf}j iﬁtj\a%tﬁgqfue. 2100 96181 ai’cr:rzlgnD T/opl; I\Eynzlyl\“ gi’tﬁﬂueﬁlua(ggﬁlcv)e (30cc) 5145
96159 g‘ét]\qﬁ;’d]\“%?n;?_ IZrZ\ZHt?ﬂfﬂr)fngsacgklnz%r? ;Eﬁﬁii 1890 96182 I\V/I,l(czglgrf ngi\?nzljy_lﬁft)liiﬁ;n}} En/glﬁe/ Iﬁﬁgﬁfﬁaﬁtﬁ ?2%8?) 3570
96160 IEEE%;)SIS/;FU’TO()LO) ?gr?bogyﬁgir\;?&ﬁ rﬂﬁr&ment 2100 965068 ghaﬁéﬁfzzr%all)l érease érge::(iojrﬁfalalvc]ﬁférential 945
96168 I?Idéf;é\o;oad_er g)%?li%fm%(;]erandeﬁicientmovemem. 1050 96508 Eg:j\‘o?n;r(iyre;g; A éri;s;flz)rgﬁg?rﬁg;t 840
96169 | A7 Gieanar Ol (100c6) | Of for ar cioaner | 840 96509 | ay Goaring areace | Greass o ono-ny beatng| 840
96175 'Iﬁ'ihéeﬁz(;f ére(:l(s)g)(mg) ?gaﬁsﬁrgﬁé%e?;;ltﬁction ofheat| 945 96625 gEE;anaétrg 7 ;{;ﬁé{/;go?;rﬁ:ﬁt%ggéﬁi 1050
96177 Eo_vv7f-l)r|2t|/o?1{37[;rzyl// I\_AMFOOr?ee B%i%!%m%(;\erandefﬁcientmovemem. 1365 % | 607011 #éﬁ;d%i?tgr_guﬁﬁgil)b Eﬁ%ﬁgi;g ;;i;tiz;nfzg. 630

KX
FHE
210

—7
(#)

My I X -/)X\v7 BOXeBAG

% FOR JAPANESE MARKET ONLY.

JACME 2 kN Sk TE A | ke Frx IACEDZE A kN s E A
Part Names Description (Ftad) |8kt Pat Names Description (Ftar)
0000 B by < X | Gt ioson | 210 | |0094 | pue i | e S | 579
o | Foab 7R | AR bt o ) [soses | remnd D |G gz | e
e R FE 1 ) B R e o el P Tt i e
0463 | oo B (1) | Sne ) 410x36Andamm | 1890 87622 | 1500 Trnt | B o temamitor, | 2940

KFx
FHE
210

(Fi)

*ﬁ@%iﬁ*ﬁ GLOW FUEL % FOR JAPANESE MARKET ONLY.

ACE- kN
Part Names Description
N+ 72T)L20% 20%=hH0*3.8Yw KL
% | 731118/ [CANAI FUEL 20% 20% nitromethane, 1 gallon| 4830
NLR—R 72 T)L25EX| # 5V ¥ HEREME = hHO25%
* (607003 Tornado Fuel 2.5L 25% Nitro fuel made in Netherlands 3780
NULR—R 72 T)L20EX| # 5V ¥ HEREmE = hH020%
* | 607005 Tornado Fuel 2.5L 20% Nitro fuel made in Netherlands 3570

ZOfi OTHERS

=Y % AR e FEfffi | e Fix
Part Names Description (Biad) | FHp
CEYTAVITIIAR [ NSYZBMDBEYIA ~
96161 Setting Weight Weights for balance adjustment 504 21,0
7 L2 7 —7 (40x2500mm) | 77« DIHIE, W3RAT—7 n
96165B | Auminum Tape (40x2500mm) | Tape to repair/reinforce body 473 |(H222)

% FOR JAPANESE MARKET ONLY.

37




EX-+vhk ¥5 SCREW ¢ NUT etc. * FOR JAPANESE MARKET ONLY.

eSS B4 X (mm) AE (%) oS B4 X (mm) A (&) m B4 X (mm) A (&)
No. Size (mm) QUANTITY No. Size (mm) QUANTITY No. Size (mm) QUANTITY
Ommm FREZR *210 Gmmmm RY Ay I RER %315 HSAYIRAER *315
Round Head Screw (Bt3A) Button Hex Screw (Brar) Flat Head Hex Screw (RE3A)
1101 2x6 * 2x8 * 2x10 » 2x15 5 each 1404 4x10 10 pcs 1376 3%6 10 pcs
1102 | 2.6x8¢2.6x10+2.6x122.6x14 | 5 each 1405 | 4x15 5 pcs 1577 1 3x8 10 oS
1103 | 3x4 * 3x6 * 3x8 * 3x10 * 3 x12 5 each 1407 | 2x8 10 pcs p
1378 | 3x10 10 pcs
1104 | 3x14 +3x16 * 3x18 * 3x20 5 each 1408 | 4x20 5 pcs 379 38 10 pos
1105 | 4x6*4x8 * 4x10* 4x12 5 each (hmmmm RY AT AER %420 1392 3x15 10 pes
1106 | 3x22 + 3x24 * 3x26 * 3x28 5 each Button Hex Screw ®Bt:2)
1393 | 3x18 10 pcs
1107 | 2.6x25 10 pcs 1411 | 4x6 10 pcs — -
1108 | 2.6x30 8 pcs 1412 | 4x25 5 pcs YINVIRER *420
Flat Head Hex Screw (F3A)
N s 1413 | 4x20 5 pcs
(mmmm LA *210 ~ \ 1396 | 4x10 10
Bind Screw (Bi52) TSVINMErYTER *210 X pcs
1110 | 2.6x4 * 2.6x6 * 2.6x8 * 2.6x12 5 each Ehmmm Flanged Cap Screw (Bt:2) 1397 | 4x12 10 pes
1111 | 3x4 * 3x6 * 3x8 * 3x10 * 3x12 5 each 1153 | 36+ 3x8 * 3x10 [ 2each 1398 | 4x15 10 pes
1112 | 3x14 * 3x16 * 3x18 * 3x20 5 each 1154 | 4x8 « 4x10 » 4x12 | 2each 12?? jxés 1‘3 pes
1113 | 4x6 » 4x8 * 4x10 » 4x12 5 each TS5 AE R %210 X pes
1114 | 3x22 * 3x25 * 3x28 * 3x30 5 each Qmmmm 5,21 150d Screw N 1412 | 4x25 5 pes
1115 | 4x15 « 4x18 * 4x20 * 4x22 5 each 1157 [ 2x8 +2x10 [ 10each @ Fv b i(vé@g)
YSER *210 I Ly hER *210 - Nut i
Flat Head Screw (Bt3r) Set Screw (Btid) 1171 | 2mm e 2.6mm 10 each
1117 | 2.6x6 10 pcs 1160 | 3x6 ¢ 3x12 ¢ 3x14 » 3x16 3 each 1172 | 3mm e 4mm 10 each
1118 | 2.6x8¢2.6x10+2.6x122.6x14 | 5 each 1161 | 3x3 3x4 « 3x5 « 3x10 3 each gl 7ZvI4Fvh k210
1119 | 3x6 * 3x8 * 3x10 * 3x12 5 each 1162 | 4x4 *4x5 * 4x8 * 4x12 3 each Flanged Nut (Btir)
1120 | 3x14 *3x16 * 3x18 » 3x20 5 each 1163 | 5x4 ¢ 5x5 « 5x6 3 each 1174 | 3mm [ 10pcs
1121 | 4x8 ¢ 4x10 » 4x15 * 4x20 5 each 1164 | 5x30 * 5x40 3 each 1175 | 4mm | 10pes
1122 | 3x22 * 3x24 * 3x26 * 3x28 5 each 1165 | 3x20 e« 3x25 3 each FaOvFy k *210
1123 | 3x30 * 3x32 * 3x34 * 3x35 5 each 1166 | 4x8 10 pcs . Nylon Nut (Bi52)
o e fohes M SR 17T DT T A 7 177 | 2.6mm > pos
1197 4x6 10 pcs b b k4 1178 3mm 5 pcs
N itanium Bi -Tappi (Fti2) p
*rv IR *210 o - Titanium Bind Self-Tapping Screw - e 1179 | 4mm 5 pos
0 Cap Screw ) X pes 1181 | 5mm 4 pes
1124 | 2x8 ¢ 2x10 * 2x12 * 2x14 2 each 1282 gxg 18 pcs 1183 | 3mm G2) 5 pcs
1125 | 2.6x8¢2.6x10+2.6x122.6x14 | 2each X pcs - .
1126 | 3x8+ 3x10 + 3x12 » 3x14 2 each 1304 | 3x15 - 8 pcs @“;;;j@ﬁﬂﬁﬁ*’b *210
1127 | 3x15+ 3x16 * 3x18  3x20 2 each @mmmm FHVINAVRER *420 7180 | dmm Spos
1128 | 3x25 * 3x30 * 3x35 * 3x40 2 each Titanium Bind Screw (@t2) — - P
1129 | 4x10 ¢ 4x15 ¢ 4x20 2 each 1311 | 3x8 10 pcs gl IIVIRAF=Nh7=Fy b *3!5
1130 | 4x25 * 4x28 * 4x30 2 each 1312 | 3x10 10 pcs Flanged Steel Color Nut Hir)
1131 | 4x35 « 4x40 « 4xd5 2 each 1313 | ax15 10 pes 1357 | 4mm (F)L—) [ 8pecs
1196 | 2.6x18 4 pcs 1314 | 3x18 8 pcs 1358 | 4mm (L v R) | 8pcs
FryvTER *315 m FIVHIIVEITER K420 @I TIVIRF-IAT-FAOVFIN 420
A S0 S orew (BE2) Tienium FltHead SeliTapping S~ (BE32) Flanged SeelColorNyon Nt~ CBE3)
1391 [ 3x22 | 5pcs 1321 | 3x8 10 pcs 1359 | 4mm (Z)L—) 8 pcs
FREYEVTER *210 1322 | 3x10 10 pcs 1360 | 4mm (L v R) 8 pcs
( m Round Head Self-Tapping Screw GN) 1323 | 3x12 10 pcs @ FILIFA4OVFY s %315
1132 | 2x4 « 2x6 * 2x8 * 2x10 5 each 1324 | 3x15 8 pcs N7 Aluminum Nylon Nut ~ (Bt2)
1133 | 2.6x6 *2.6x8 ¢ 2.6x10 * 2.6x12 5 each m 9}5_7 VY55 t:“‘/fJ‘l:“X 630 1341 | 4mm (¥)L/\—) 4 pcs
1134 | 3x6 * 3x8 ¢ 3x10 * 3x12 * 3x14 5 each Titanium Flat Head Self-Tapping Screw () 1342 | 4mm (F7JL—) 4 pcs
1135 | 3x15 3x16 ¢ 3x18 * 3x20 5 each 1325 | 4x15 4 pcs 1343 | 4mm (L v R) 4 pcs
1136 | 3x25 ¢ 3x30 * 3x35 5 each 1326 | 4x20 4 pcs 1344 | 4amm (J—JLR) 4 pcs
1137 | 2.6x14+2.6x152.6x16 *2.6x18| 5 each 1327 | 4x25 4 pcs 1345 | 3mm (¥ JL/%—) 5 pcs
@mm NAVRGYEVTER *210 Dmmmm FHUHSER 420 1346 | 3mm (7J)L—) 5 pcs
Bind Self-Tapping Screw (Bt2) Titanium Flat Head Screw (B2 1347 | 3mm (L v K) 5 pcs
1140 | 2.6x6 * 2.6x8 * 2.6x10 * 2.6x12 5 each 1331 | ax8 10 pos 1349 | 3mm (9*}11/\\—) (%) 5 pcs
1141 | 3x6 *3x8 » 3x10 » 3x12 * 3x14 5 each 1332 | 3x10 10 pes 1350 | 3mm (7JL—) (&) 5 pcs
1142 | 3x15 ¢ 3x16 * 3x18 * 3x20 5 each 1333 | 3x12 10 pos 1351 | 3mm (L v R) (&) 5 pcs
1143 | 4x10 ::X195 hd 2(187 = i:fgh 1334 | 3x15 8 pcs 1353 | 4mm ED}L/Y)—) 5 pcs
SHEYEVTER - 1354 | 4mm (7)L— 5 pcs
W Flat Head Self-Tapping Screw  (Ht3A) Dmmmmm 9?’9 ./#7 EX *630 1355 | 4mm (L v M) 5 gcs
1147 | 2.6x6 * 2.6x8 * 2.6x10 * 2.6x12 5 each Titanium Flat Head Screw  (#t32) DS —
. N 1335 | 4x6 8 pcs e *210
1148 | 3x6 * 3x8 * 3x10 * 3x12 « 3x14 5 each Washer R
1149 | 3x15 « 3x16 * 3x18 * 3x20 5 each 1336 | 4x10 6 pos 1785 | 3mm < 2.6mm * 3mm 10 each
1150 | 4x15 * 4x20 * 4x25 5 each 1337 | 4x15 5 pes :
1338 | 4x20 4 pcs 1186 | 4mm e 5mm 10 each
1151 | 4x8¢4x12 5 each 1189 | 26 x7x 05 10 pos
R VAYIZER *315 FOVERRI YNV IR 505 N =
(o 3 on Fex Zrem Xs15 (7 e %525 1190 | 7x 11x05+7x11x1 | 3each
1366 | 3x6 10 pcs 1361 | 3x8 8 pcs @ vUv v h/ v *420
1367 | 3x8 10 pcs 1362 | 3x10 8 pcs asher (@2
1368 | 3x10 10 pcs 1363 | 3x12 8 pcs 1188 | 3x10x 1 10 pes
1370 | 3x12 10 pes 1364 | 3x15 8 pcs 96651] 12x15x0.5 10 pes
1388 | 3x15 10 pcs 1365 | 3x6 8 pcs @ EVUYYT 158
1389 | 3x18 10 pcs FHUELIHSAY IR %525 E-Clips (#tir)
1395 | 3x25 5 pcs )mmmm Titanium Socket F/H Screw  (§tiA) 1380 | E1.5 10 pcs
@\\MMW RNV I IAER *427(3 1371 | 3x8 8 pcs 1381 | E2.0 10 pcs
Button Hex Screw (Ftid) 1372 | 3x10 8 pcs 1382 | E2.5 10 pcs
1369 [ 2.6x5 [ 10 pos 1373 | 3x12 8 pos 1383 | E3.0 10 pcs
R~y I ZAER %315 1374 | 3x15 8 pcs 1384 | E4.0 10 pcs
Button Hex Screw (Ftir)
1375 3x6 8 pcs 1385 E5.0 10 pcs
1401 | 4x8 10 pcs 1386 | E6.0 10 pcs
1402 4x18 5 pcs 1387 E7.0 6 pcs
1403 | 4x22 5 pcs 1390 | E10.0 6 pcs
1406 | 2x5 10 pcs

ZZICHES N OER, Fv hEIF
Mo —H—iEH%=E) ICEBWEbELRI L,

38



